



CERTIFICATE OF ANALYSIS

Publish No: 2017027421

Publisher :SKCHEM.COM

PRODUCT	FU149S	SPEC CLASS	
SAMPLING POINT	PE-BR1301X-OUT	DATE SAMPLED	1/26/2017 8:00:00 PM
LOT NO	171177	CUSTOMER	
NET WEIGHT		INVOICE NO	

Test Item

MI g/10min
 DENSITY g/cm³
 FISH-EYE ea/600cm²
 YI
 WI
 Bulk Density g/cm³
 P/IRREGULARITY

Result

1.1
 0.919
 51이상
 -1.8
 65.1
 0.568
 7.1

Test Method

ASTM D 1238
 ASTM D 792
 SKTM-G-804
 SKTM-G-801
 SKTM-G-801
 SKTM-G-501
 SKTM-G-802

I CERTIFY THE ABOVE STATEMENT OF QUALITY TO BE TRUE AND CORRECT.

Print Date 2017-02-24

Quality Control Team Leader

1. The test results may be used as the specified purpose.

110,KOSA-DONG,NAMGU,ULSAN,KOREA P.O.BOX:4 ULSAN KOREA TEL:052-208-3412 FAX:052-208-3434